
 

 
 

Click Here To View 
Item at 

www.GapPower.com 

http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319




Parts List for DWV012 Type 1

Item Number Part Number Description Qty Required

1 N116019 TANK 1

2 N118219 MOUNT, CASTER 2

3 N118220 CASTER 1

4 N118221 CASTER 1

5 330021-03 NUT,STOP 5

6 N134249 HEAD 1

7 N135179 HANDLE 1

8 330019-21 SCREW 9

9 N243561 LATCH ASSEMBLY 2

10 N118224 REAR WHEEL 2

11 N135170 VENT 3

12 N118223 REAR WHEEL MOUNT 1

13 N147540 HOSE CLAMP 1

14 N243559 DASHBOARD ASSEMBLY 1

15 330019-13 SCREW,M4X19 41

16 N145597 HOSE CONNECTOR 1

17 N170221 HOSE ASSEMBLY 1

18 N071898 HOSE CONNECTOR ASSY 1

19 N139272 TUBE,HANDLE 2

20 N138912 UPPER HANDLE 1

21 N134924 MOTOR COVER 1

22 N135152 MANIFOLD COVER 1

23 N137849 GASKET,REAR 1

24 N140698 VAC MOTOR ASSY 1

25 N137848 MOTOR GASKET 1

26 N137834 GASKET HOLDER RING 1

27 N137847 GASKET,FRONT 1

Page 1

COPYRIGHT© 2005. All Rights Reserved.
Parts list, pricing, and availability subject to change.  Please visit www.dewaltservicenet.com for current parts information.

http://www.dewaltservicenet.com


Parts List for DWV012 Type 1

Item Number Part Number Description Qty Required

28 N135486 OUTLET 1

29 330019-03 SCREW 2

30 N135153 SEPARATOR 1

31 N142836 SCREW #6-32X .625 PH 1

32 N142838 NUT LOCK #6-32X 5/16 1

33 N124753 GASKET,TANK 1

34 N137853 ELECTRODE 1

35 N142827 SCREW,THD.FORM 1

36 N133364 INLET 1

37 330019-14 SCREW 3

38 N185285 CABLE 1

39 N143848 INLET CAP 1

40 N114686 HEPA FILTER 1

41 N118225 WHEEL AXLE 1

42 N118234 PUSH NUT 2

43 N137054 TUBE PLUG 2

44 N147400 FLAT HEAD SCREW 2

45 N133363 BUTTON COVER 1

46 N139136 LEVER 2

47 N137872 LOCKING PIN 2

48 N142180 COMPRESSION SPRING 1

49 N137721 BUTTON 1

50 N114679 BALL,FLOAT 2

51 N114680 FLOAT CAGE 2

52 N114681 FLOAT CAGE SEAL 2

53 N114682 FILTER MOUNT 2

54 N139235 BALL SEAT 2

Page 2

COPYRIGHT© 2005. All Rights Reserved.
Parts list, pricing, and availability subject to change.  Please visit www.dewaltservicenet.com for current parts information.

http://www.dewaltservicenet.com


Parts List for DWV012 Type 1

Item Number Part Number Description Qty Required

55 N146653 GASKET FILTER ADAPTE 2

56 N146843 LATCH PLATE 2

57 330045-15 SCREW,M5X20 4

58 148641-00 NUT,LOCK 1

59 N142778 WIRE HARNESS 1

60 330019-24 SCREW 1

61 N142779 WIRE HARNESS 1

62 N243564 VALVE ASSEMBLY 1

63 N243563 VALVE ASSEMBLY 1

64 N182342 COVER 1

65 N135151 STRAIN RELIEF 1

66 450877-00 CORD CLAMP 1

67 N136835 CORDSET 110V 1

68 N118779 SOLENOID 2

69 N137860 SPRING,SOLENOID 2

70 330019-20 SCREW 4

71 N118226 AXEL PLATE 2

72 N134941 SUPPORT PLATE 2

73 N150546 INLET 1

74 N147748 RATING LABEL 1

75 N147775 WARNING LABEL 1

76 N147780 IDENT LABEL 1

77 N147772 WARNING LABEL 1

COPYRIGHT© 2005. All Rights Reserved.
Parts list, pricing, and availability subject to change.  Please visit www.dewaltservicenet.com for current parts information.

Page 3

http://www.dewaltservicenet.com

